L

PARTS LIST

TMFX-C




) D

P 1)
Table of Contents
® TMFX-C FRAME CX-1 TMFX-C MACHINE FRAME B {2,4 HEAD MACHINE)-----CX-17b
TMFX-C TABLE A CX-2a ® TMFX-C UNDER THREAD WINDER CX-18
® TMFX-C TABLE B (2 HEAD MACHINE) ----=--===s=s = === —-CX-2b ® TMFX-C ELECTRIC PARTS CX-19
® TMFX-C TABLE C {4 HEAD MACHINE) CX-2c ® TMFX-C BORDEU FRAME {2,4 HEAD MACHI{NE)
® TMFX-C RIGHT-END BOX CX-3 {OPTIONAL) CX-20
® TMFX-C LEFT-END BOX A CX-4a
TMFX-C LEFT-END 80X B (2 HEAD MACHINE) --=---—-- -CX-4b
® TMFX-C LEFT-END BOX C (4 HEAD MACHINE) ----——-CX-4c [Explanation of Marks # 'sand # 'sat End of Part No.]
@® TMFX-C ROTARY HOOK BASE 1-A ——-—-——— —--———- €X-5a
® TMFX-C ROTARY HOOK BASE 1-8 < Please specify. in the following manner, your machine model, manufacturing
(2 HEAD MACHINE} .- CX-5b number and embroidery space when you order us with the parts having # # # %
® TMFX-C ROTARY HOOK BASE 1-C at the end of the part No. :
(4 HEAD MACHINE) —- CX-5¢ Ex. : TMEF-H612 (450 X 275)S, No. 01234
® TMFX-C ROTARY HOOK BASE 2 --- CX-6 {Model| [Emb. Space] [Mfg. No.]
TMFX-C ROTARY HOOK BASE 3 CX-7
TMEX-C COLOR CHANGE SYSTEM A < Please specify the number of needles on your machine's head in your parts order
{1st HEAD ONLY) CX-8a by changing the marks # # # # into one of the 4-digit numbers below :
TMFX-C COLOR CHANGE SYSTEM B EX. :  The part Nunber. EFOL2345 % # & #
{EXCLUDING 1st HEAD) CX-8b 4-digit Numbers  Machine Type
TMFX-C ARM 1 CX-9 0300 ..evvvnnnnns 3-needle machine
TMEX-C ARM 2 CX-10 0400 ........... 4-needle machine
® TMFX.CARM 3 eX-11 0900, 5 needle machine
® TMFX-C NEEDLE BAR CASE CX-12
® TMFX-C X-AXIS DRIVER A CX-13a
® TMFX-C X-AXIS DRIVER B {2,4 HEAD MACHINE)—--—-CX-13b
® TMFX-C EMBROIDERY FRAME A CX-14a
® TMFX-C EMBROIDERY FRAME B Jaime Cerqueira
(2,4 HEAD MACHINE} CX-14b 15 Barbara Drive
® TMFX-C ¥Y-AXIS DRIVER A- CX-15a Centereach, NY 11720
® TMFX-C Y-AXIS DRIVER B (MODEL 904 / 360P)-----—---- CX-15b
® TMFX-C INDIVIDUAL TENSION BASE ----------s- e e e e CX-16
® TMFX-C STAND A ----oommmmeemenmeaaee --CX-17a (9309}



N w it -
}
g X X
~ 3 @ mEA O L
m — 3
= N v_n f ,ﬂ.
! x| 125 1x] [x B
] OlO o) o
m \
: <
I~
Q
m
)
™y

40
4qcC

Cx-48
CX

CX-58
cX-28
CX-2b
Cx-2¢

\
i

CX

o0 5 B EE




TMFX-C  FRAME  CX-
]

PN
6 ?/ F ‘.’ D~2a
g8 —A— N I
B TAJfMA (9309)

) ) ) ) ’)



y > D > 2
TMFX-C FRAME cX-1
Ref No, Description Part No. Remark Ref No. Description Part No. Remark
8 Plain Washer M4
7 | Spring Washer M4
B |Hexagon Socket Head Cap Screw 556204080CCO0 |M4x8
15 |Switch Plate CX0818000000
16 |Hexagon SocketHead CapScrew | SS 620 4 1 goCCO0|Max10
20 |TAJIMA Brand Name Plate|CX 0817000000
22 |Caster BP420SARGE5MM
22 |Caster BP420SAUBG65M|4Head M/C
23 |Leveling Bolt CX0847000000
24 |Leveling Block CX0846000000
26 |Truss Head Screw SS0104080SD0 [M4x8
29 |Bobbin Thread Stud EF0122000000
30 |[Hexagon Nut M4
31 [Hexagon Nut M12 Type 3
33 |Frame Stand Side Cover CX0823010000
39 |[Stand CX0BCT702%xx+=
40 |Table Holder A CX08A9010000
41 |Positioning Block CX08A1010000
42 |Table Holder B CX0880010000j2HEADM/IC
47 {Hexagon Socket Head Cap Screw $S6204120CCO0|(M4ix12
L _
Moo 4 tep - tosslimarks & o # L please follow aur intiuctions on Tuble of Contents, in your parts order,



TMFX-C TABLE A CX-2a




) D) p J
TMFEX-C TABLE A CX-22a
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
2 | Countersunk Head Wood Screw 3.1P %13 43 |Spring Washer M4
3 |Y-axis Servo MotorCover |[CX0834000000 44 |[Table Support Stay CX08D10000CO00Q
5 |Round Head Wood Screw 4.5P %20 45 |[CountersunkHead Screw | SS1104120SD0 |M4x%12
10 | Truss Head Screw SS0105080SD0 |M5%8 45 | Thread Tension Set Collar TS3013100000
13 | Hexagon Socket Head Cap Screw SS6205100CC0O0 |M5%10
14 |Plain Washer M5
16 |Hexagon SocketHead CapScrew | SS6206150CC 0 |M6Ex%15
17 | Plain Washer M6
20 |Table Cover CX0833000000
21 {Flat Fillister Head Screw SM600206SC00|9/64%x40%6
23 |Spring Washer ' M6
24 |Spring Washer M5
25 |Qil Seal No.1 CX0217000000
26 |Qil Seal No.2 CX0218000000
27 |Table CX0886000000
28 |Table Support B CX08B20000CGO0
293 |Support Bracket R CX0819R10000
30 ;SupportBracket L CX0819L10000
31 |Table Aligning Cover R CX0B8A7TR00000
32 |Table Aligning Cover L CX08A7L0000O0
33 |Table Support Bar CX08D001000CDO
34 |Table Support C CX0828B8010000
35 |Table Stopper CX0848020000
36 |Table Support Guide CX08C9010000
37 |[Table Support Base CX0890000000
38 {Swing Bolt BPBOLTMOG6X12{M6%12
39 |Countersunk Head Wood Screw 4 5P %20
40 |[Toggle Clamp BPNOHV150000
41 |Hexagon Socket Head Cap Screw SS6204180CCO0 |M4x18
42 |Plain Washer M4
Note:  As lor parts with marcks # or %, please fellow our instructions on Tuble of Contents, in yours parts order.



TMFX-C TABLE B (2 HEAD MACHINE) CX-2o0




D

)

E

TMEX-C TABLE B (2 HEAD MACHINE) cX-2b
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
2 | Countersunk Head Wood Screw 3.1P %13 44 |Hexagon Socket Head Cap Screw §$56204180CC0{M4=18
3 |Y-axis Servo MotorCover |CX0834000000 45 |Plain Washer M4
5 JRound Head Wood Screw 4.5P %20 46 {Spring Washer M4
10 |Truss Head Screw SS0105080S5D0 |M5%8 47 |[Table Support Stay CX08D10Q0C000
13 |Hexagon Socket Head Cap Screw SS56205100CC O [(ME%x10 48 [CountersunkHead Screw [|SS1104120SD0 M4x12
14 [Plain Washer M5 49 | Thread Tension Set Collar TS3013100000
16 |Hexagon SocketHead CapScrew | SS 6206 150CC 0 [ME6%15
17 |Plain Washer M8
21 |Fiat Fillister Head Screw SME00906SCO00|9/64%40%6
22 |Tabte Alinging Cover CX086600000 0 iCenter
23 |Table Cover A CX087000000G0
24 |Table CoverB CX0871000000
26 |Spring Washer M6
27 |Spring Washer M5
28 |OH Seal No.1 CX0217000000
29 10il Seal No.2 CX0218000000
30 |Table CX088601 %%+
31 |Table Support B CX08B20000CDO
32 |Support Bracket R CX0819R10000
33 ;Support Bracket L CX08193L10000
34 |Table Aligning Cover R CX0BATROOQOQO0O
35 jTable Aligning Cover L CX0BA7L00000
36 |Table Support CX08D0010000
37 |(Table Support € CX0828010000
38 |Table Stopper CX0848020000
39 |[Table Support Guide CX08C9010000
| 40 [Table Support Base CX0890000000
41 |Swing Bolt BPBOLTMOGBX12]|M6%12
r'd? Countersunk Head YWood Screw 4.5P %20
43 |Toggle Clamp BPNOHV150000

IR

As for pints with marks # or %, please follow our instructions o Table of Contents, in your parts order.




CX-2¢

TABLE C (4 HEAD MACHINE)

TMFX-C

a<Citsive unn

2 Poarls tor 360P minachinoe's

f9304u)

—~TAJIMA |

© 3608 standg for a haad interval of 360 mm




3

_) S »
TMEX-C TABLE ¢ (4 HEAD MACHINE) CX-2¢

Aef No. Description Part No. Remark Ref No. Description Part No. Remark

2 | Countersunk Head Wood Screw 3.1P %13 47 |Table Support Stay CX08D1000Q000

3 lY-axisServoMotorCover |CX 0834000000 48 |[Countarsunk Head Screw | 5$S51104120S5DO0 [M4%12

5 |Round Head Wood Screw 46P %20 43 | Thread Tension Set Coffar TS30313100000

10 |Truss Head Screw $§$S0105080S500{M5%8 50 |Table Aligning Cover R CXO0866RO*%x*%

13 |Hexagon SocketHead CapScrew 1SS 6205100CC 0 |M5%10 51 [Table Aligning Cover L CXO0B66LO0*xx*

14 |Plain Washer M5 52 [(Bed Cover For FX-C CX080D070060000

16 |Hexagon Socket Head CapScrew | SS6206150CC 0 IM6%15 53 |Table Support CX08D80000O0OQ |For360P

17 | Plain Washer M6 54 |Table Support Stud CX0809000000

21 |Flat Fiflister Head Screw SM600906SC00)964%40%6 55 |Hexagon Nut M8

23 |Table Cover A CX0870000000 56 [Plain Washer M8

24 |Table Cover B CX0871000000 57 1CountersunkHead Screw [ SS1106150SD0 (M6x%15

26 |Spring Washer Mé 58 |Table Alinging Cover CX0B6600 % %%

27 |[Spring Washer M5

28 ] 0il Seal No.1 CX0217000000

29 |Oil Seal No.2 CX0218000000

30 |Tabls CX08B6801%%x%

31 |Table Support 8 CX0882000000

32 |Support Bracket R CX0819R10000

33 |Support Bracket L CX0819L10000

36 |Table Support Bar CX08D0010000

37 |Table SupportC CX0828010000

38 jTable Stopper CX0848020000

39 (Table Support Guide CX08C8901060G00

43 |Table Support Base CX083%000G6000

41 |Swing Bolt BPBOLTMOBX12|[MEx12

42 [Countersunk Head Wood Screw 4 5P %20

43 |Toggle Clamp BPNOHV150000

44 ‘Hexagon SocketHead CapScrew | SS6204180CC 0 [M4x18

45 |Plain Washer | M4

46 [Spring Washer M4

Note: As for parts with marks # or #, please follow our instructions on Table of Coatents, in your parts order.




RIGHT-END BOX CX-3

TMFX-C

S TAd

{9309}




J 2 3 D
TMFEX-C RIGHT-END BOX cX-3
fef No. Description Part No. Remark Ref No. Description Part No. Remark
2 Hexagon Sacket Head Cap Screw §56208300CCO0 MB»30
3 {Spring Washer M8
4 |Plain Washer M8
6 |Table Suppart Stud CX0809000000
7 |Hexagon Nut Ma
8 |CountersunkHeadScrew [ SS1106150SD0 ([M6x15
11 |Truss Head Screw SS0104100S0D0 {Mdx10
16 |Hexagon SocketHeadCapScrew | SS6208200CC 0 (M8%20
20 ([Plain Washer M4
21 | Spring Washer M4
23 |Right-end Box Cover CX0115000000
25 |Cord Clamp CX0119010000
26 |Truss Head Scraw SS50104080SDO0 |Max8
28 |Spring Washer M5
29 |Plain Washer Mb
30 |Hexagon SocketHeadCapScrew 1 SS6 204 100CC 0O (MdI*10
31 |Arm Supporting Pipe CXo08C0000000
31 |Arm Supporting Pips CX0BCOO1%%x*=*
32 |Table Support AR CX08B1R10000
33 {Table Support AL CX08B1L1O00OO
34 |Bed Attaching Channel CX08CH02 %% x#
35 (Right-end Box CX0125010000
36 |Left-end Box CX012600 %%
37 |[Angle Bracket R CX08ABR100G00
38 |Angle Bracket L CX08A8L10000
40 (Clamp Holder CX0118020000
41 )HexagonSocketHeadCapScrew | SS6205120CC 0O [M5%12
Note: As for parts with marks # or %, please follow our instructions on Table of Coritents in your pasts onder.



TMFX-C

LEFT-END BOX A

|-

T radma

L
-
-~ .-

-

CX-«_

)

_tuhnrml




D) D 2 -
TMFX-C LEFT-END BOX A CX-4a
Ref Mo. Description Part No. Remark Ref No. Descripticn Part No. Remark
2 {Truss Head Screw $S0104080SDO0{M4x8 37 |Needle Bar Drive Shaft CX0BO0OT701*%xx%
3 |Hollow Set Screw §SS820500TNO |M5%5 38 |[Tension Roller CX0112020000
4 |No.4 Pulley CX011¢000000 3% |Hollow Set Screw SS8205040TNO (M5x4
5 [|Ball Bearing 860032200000 0|60032Z 40 |[Holiow Set Screw SS8205060TNO |[M5%6
6 |HexagonSocketHeadCapScrew |SS6206 400CC 0 |M6*40
7 iSpring Washer M6
g8 |Plain Washer M6
10 [ 15mm Dia. Collar CX0107000000
12 |Truss Head Screw SS0104080SD0 (M4=x8
13 |Left-end Box Cover CX0114000000
14 |Timing Belt BPO15ATS5022Y
15 [No.3 Pulley CX01093000000
16 | Main Shaft Motor CX6201010000
17 | Plain Washer M5
18 |[Spring Washer M5
19 |HexagonSocketHead CapScrew | SS6205200CC 0 [M5%20
20 |Pfain Washer M8
21 |Spring Washer Mg
22 |[Hexagon Nut MB
24 |Tension Pin CX0105000000
25 |HexagonSocketHeadCapSerew (S S6208200CC O [|M8%20
27 |Arm L Cover CX0839010000
28 |[L Cover Stud CX0808000000
29 |Cover Bracket CX0824000000
30 (HexagonSocketHeadCapScrew [SS6206120CC0 [M5%12
31 jArm B Cover CX0B837000000
32 |E-ring E70000000000 |E-7
32 |Ball Bearing 60002ZGC00000|6000Z22
35 |Shak Cover CX0826020000
736 Ej%]x’ﬂ}};:‘r};f] Ea:sre CX0113010000
Nuto s b pats with marks # or %, please follow our instructions on Table of Conteals, in your pacts order.



LEFT-END BOX B (2 HEAD MACHINE)

CX-4b —

e TAJIMA

' , {(4309)
) ) ) ) )



P! D
‘Ref Ne. Description Part No. Remark Ref No, Description Part No. Remark
2 | Truss Head Screw SS0104080SDQ0 |M4dx8 39 [NeedleBar Drive Shaft CX0BO0701%%xx
3 |Hollow Set Screw SS58205050TNO |M5%5 40_[Tension Roller CX0112020000
4 [No.4 Pulley CX0110000000 43 |Cover Attaching Bracket CX0661010000
5 |Ball Bearing 600322000000 600322 44 | Cover Attaching Bracket £ FX0628C00000
6 |HexagonSocketHeadCapScrew | SS6206400CC 0 |ME*40 45 |Truss Head Screw SMO10908SA00|9/64x40%8
7 |Spring Washer 7 M6 46 |[Truss Head Screw SMO10904SpD0D0 |9/64%x40%4
8 |Plain Washer M5 47 |Hexagon SocketHead CapScrew | SS6205100CC 0 |[M5%10
10 | 15mm Dia. Collar CX0107000000 48 |[Hollow Set Screw SS8205040TNQ |M5%4
12 |[Truss Head Screw SS0104080SDO0 |(M4x8 49 |Hollow Set Screw SS8205060TNO |Md¥6 |
13 | Left-end Box Cover CX0114000000 50 |Top Cover CX08B700x%x%
14 | Timing Belt BPO15ATS5022Y 51 |[Front Cover A CXO066600%x**x%
15 | No.3 Pulley CX010900G0G6000
16 | Main Shaft Motor CX6201010000
17 |Plain Washer | M5
18 | Spring Washer | Vb
19 [ Hexagon SocketHeadCapSerew | SS6205200CC0(M5%20
20 | Plain Washer M8
21 | Spring Washer M8
22 |[Hexagon Nut M8
24 |Tension Pin CX0105000000
25 |HexagonSocketHeadCap3crew | SS6208200CC O |M8%20
27 |Arm L Cover CX0839%010000
28 |L Cover Stud CX0808000000
29 ({Cover Brackst \CX0824006G000
30 | HexagonSocketHead CapScrew | SS6205120CC 0 [M5%12
31 |Arm R Cover CX0837000000
32 |Ering E70000000000(E7
33 |Ball Bearing 6000Z2Z000000|6000ZZ
37 |Shaft Cover CX0B2602%%%x
| 38 Box Bearing Case CX0113010000
Note: As for parnts with marks # or %, pleuse follow our instructions on Tuble of Contents, in your parts order.



LEFT-END BOX C (4 HEAD MACHINE) CX-4.

‘ZE i o 33
MO @/ @/%24
e

“TAMMA 55

tasxa)



, 2 . 2
TMEX-C LEFT-END BOX C {4 HEAD MACHINE) CX-4¢

Aef No. Oescription Part No. Remark Ref No. Description Part No. Remark

2 | Truss Head Screw $S0104080SD0|M4x8 40 [Tension Roller CX0112020000

3 |Hollow Set Screw SS8205050TNO|M5x%5 43 |Cover Attaching Bracket |CX0661010000

4 No.4 Pulley CX0110000000 44 | Cover Attaching Bracket C FX0628C00000

5 Ball Bearing 6003220000900 |60032Z 45 [Truss Head Screw SMO10908SA00 |9/64%40%8

6 |HexagonSocketHeadCapScrew ([ SS 62064 00CC 0 |[M6%x40 46 |jTruss Head Screw SMO109045D0O0 |9/64%40%4

7 | Spring Washer M6 47 |Hexagon Socket Head Cap Screw §$S56205100CCO0|M5%10

8 |Plain Washer M6 48 [Hollow Set Screw SS8205040TNO |M5x4

10 | 15mm Dia. Caollar CX0107000000 49 |Hotllow Set Screw SSB205060TNO |Mb%6

12 {Truss Head Screw SS0104080S5SD0Mdx8 50 |Top Cover CX08B700x%x%x%

13 |Left-end Box Cover CX0114000000 51 |Front Cover A CX0B666A0%#%x%

14 Timing Belt BPO15AT5022Y 52 |Front CoverB CX0666B0 %% %x

15 {No.3 Pulley CX0109000000 53 |Cover Plate Spring FX0805010000

17 | Plain Washer M5 54 |[Pan Head Screw SS4175030MZ0M25%3

18 |Spring Washer M5 55 |Cover Attaching Bracket FX0628000000

19 |Hexagon SocketHeadCapScrew | SS6205200CC 0 [M5%20 56 |Plate Magnet FX0628200000

20 | Plain Washer M8 57 | Cover Attaching Bracket L FX0628L000O0CO

21 |Spring Washer M8 58 | Cover Atlaching Bracket R FX0628R0O00000

22 [Hexagon Nut M3 53 ]Motor Flange CX0128000000

24 |Tension Pin CX0105000000 60 {Main Shaft Motor CX6202000000

25 | Hexagon Socket HeadCapScrew [ SS6208200CC 0 |[M8%20 61 [Base Joint CX0601C14&44#

27 (Arm L Cover CX0839010000 62 |[Truss Head Screw SMO010906SD0O0 |9/64%40%6

28 |L Cover Stud CX08080600000 63 |Tension Base Cord Cover A CX0668AC#BES

29 |Cover Bracket CX0824000000 64 | Tension Base Cord Cover B CX0668BOs##H

30 | Hexagon Socket HeadCapScrew [ SS6205120CC 0 [M5#12 65 |[Tension Base Cord CoverC CX0668COo0##8E

31 |Arm R Cover CX0837000000

32 |[E-ring E70000000000 [E-7

33 (Ball Bearing 6000ZZ000000 |6000ZZ

37 |Shaft Cover CX082602x%x%xx%

38 |Box Bearing Case CX0113010000

13 [Needle Bar Drive Shaft CX0B0701%x%xx

W for parts with manks # or %, please follow our instructions on Table of Contents, tn your parts order.




CX-5u )

ROTARY HOOK BASE t-A

TMFX-C

(4309}

TAJIMA




) D J 2 2
TMEX-C ROTARY HOOK BASE 1-A CX-5a
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 |Hexagon SocketHead CapScrew | SS6205150CC0 [M5%15 30 {Washer TW0815000000 |TW-0815
2 | Spring Washer M5 31 10O-Ring P800000000O0CO0 |P8
3 |Plain Washer M5 32 jTake-up Lever Positioning Bushing | EF 0606000000
4 |Solenoid Bracket SF0207010000 33 |Drive Lever Shaft SF0209000000
5 | Thread Trimming Solenoid AT6B05A00000 |LWS-88126 34 |Drive Lever Pin SF0210000000
6 |Plain Washer M3 35 [Driven Lever SF0205000000
7 |Spring Washer M3 36 [Hexagon Socket Head CapScrew | SS6204100CC 0O |M4x10
8 [Hexagon Nut M3 37 |Connecting Pin NS0108010000
9 [Hexagon Nut M3.5 Type 3 38 [Plain Washer M4
10 |Spring Washer M3.5 39 !Knife Drive Connecting Rod CX0201000000
11 |Solenoid Lever AS0103000000 40 |Hollow Set Screw SS58208080TNO |MBx%8
12 |Raoller Shaft A Set SP0101S000CGO00O0 41 ;DU Bushing MB1510DU0O0D0 0 [MB1510DU
13 |Hexagon SocketHead CapScrew [ SS6203100CC 0 [M3%10 42 {Thread Trimming Cam CX0215010000
14 [ ATH Attaching Base SFC201010000 |CommonUse 44 {Hollow Set Screw SSB8B206060TNO{MEx6
15 (0.1 mm Thick Spacer CX0204000000 45 [Spiral Bevel Gear A EF0203B0CO000O0
16 {Hollow Set Screw SS8205060TNO [M5%6 46 |[Encoder Stud CX0212000000
17 |15mm Dia. BearingCollar | EG02270060000 47 |Rotary Encoder EF6600000000
18 |Ball Bearing 600322000000 {600322 48 |Cam Split Collar SF0211000000
19 |No.1 Gear CX0213000000 49 0.2 mm Thick Spacer CX0205000000
20 [Rotary Hook Base Stud EF0207000000 50 |Spring Washer P4
21 | Plain Washer M8 51 |Hexagon SocketHeadCapScrew | SS6203120CC0 |[M3%12
22 |Spring Washer M8 52 {Connecting Collar CX0208000000
23 |Hexagon SocketHead CapScrew | SS6208200CCO0 [MB8x%20 53 | Rotary Hook Shaft Drive Shaft CX021100%x*x*%
24 |Hexagon Nut M8 54 |ATH Spacer SF021300%%%x%
25 |No.1 Roller Pin Set CHW105S00000
26 jCam Lever SF0204000000
26 |Cam Lever SFC20400000 0 }Jumbo Hook
27 |Plain Washer M6
28 | Spring Washer M6
29 |Hexagon Nut M6

Nate: As for parts with marks # or %, pleuse follow our structions on Table of Contents, in your panis order.



TMFX-C ROTARY HOOK BASE 1-B {2 HEAD MACHINE) CX-5b

19 Naligr to lha Nalary
ook B 1 A




[ 4 L 4 v - - - E
- I/"
3 2 p; p) 2D
TMEX-C ROTARY HOOK BASE 1-B (2 HEAD MACHINE) CX-5b
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
6 |Plain Washer M3 59 |Hexagon SocketHeadCapScrew | SS6204120CC 0O [M4d*12
7 | Spring Washer M3 60 | Rotary Hook Shatt Drive Shatt CX021100%%%%
16 Hollow Set Screw $58205060TNO|[M5%6
17 |15mm Dia. Bearing Collar |[EG022700 0000
18 |Ball Bearing §003ZZ000000|6003ZZ
19 |No.1 Gear CX021i13000000
20 |Rotary Hook Base Stud EF0207000000
21 [Plain Washer M8
22 | Spring Washer M8
24 |[Hexagon Nut Mg
37 |[Connecting Pin NS0108010000
38 |[Plain Washer M4
39 | Knife Drive Connecting Rod CX0201000000
40 |Hollow Set Screw $SS8208080TNO|MBx8
41 |DU Bushing MB1510DU 0000 |MB1510DU
42 |Thread Trimming Cam CX0215010000
44 |Hollow Set Screw SS8206060TNO|M6x6
45 |Spiral Bevel Gear A EF0203B00000
46 |Encoder Stud CXx0212000000
47 |Rotary Encader EF6600000000
48 |Cam Split Collar SF0211000000
50 |Spring Washer M4
51 |Setting Base CX0260000000
52 |Link Coltar CX0261000000
53 |Thread Trimming Shaft CX0262000000
54 |Connecting Colar CX020800000090
55 |Hexagon Socket Head CapScrew | SS6203 1 20CCO0(M3x12
56 |Hexagon Nut M4
57 |Hexagon SocketHead CapScrew 1 SS6 20 4180CC0|M4%18
58 |Hexagon Socket Head CapScrew | SS620 4 1 00CCO|Max10
Note: As for parts with marks # or ¥, please follow our instructions on Tuble of Cantents, in your parts order.



g > ) >
TMEX-C ROTARY HOOK BASE 1-C (4 HEAD MACHINE) CX-5¢
Ref No. Dascription Part No. Remark Ref No. Description Part No. Remark
6 |Plain Washer M3
7 |Spring Washer M3
16 |Hollow Set Screw SSB8205060TNO |M5%6
17 {15mm Dia. BearingCollar |[EG02 270000600
18 |Ball Bearing 60032200000 0600327
19 [No.1 Gear CX02130000Q00
20 |Rotary Hook Base Stud EF0207000000
21 |Plain Washer M8
22 | Spring Washer M8
24 |Hexagon Nut M8
37 {Connecting Pin NS0108010000
38 |Plain Washer , M4
39 |Knife Drive Connecting Rod CX0201000000
40 |[Hollow Set Screw $58208080TNQ|M8x8
41 DU Bushing MB1510DUO0QO0 0 |MB1510DU
42 Thread Trimming Cam CX0215010000
44 |Hollow Set Screw SS8206060TNO |M6x6
45 |Spiral Beve! Gear A EF0203B00CGO0O
46 |Encoder Stud CX0212000000
47 |Rotary Encoder EF6600000000
48 |Cam Split Collar SF02t11000000
50 |Spring Washer M4
54 |Connecting Collar CX0208000000
55 |Hexagon SocketHead CapScrew | SS6203120CC 0 (M3x12
56 |[Hexagon Nut M4
59 |Hexagon SocketHeadCapScrew [ SS6204120CC QO {Max12
60 | Rolary Hook Shaft Drive Shaft CX021100%%x%
61 |Knife Connecting Plate CX026300 % %%
FGLTH"'“QO" SocketHead CapScrew [ SS6204200CC 0 |[Méx20
Mote A for pats with marks & or %, please lollow our instructions on Table of Contents, in your parts order.



TMFX-C ROTARY HOOK BASE 2 CX-6

66 e . -TA XA

) b, b ) )




) 5 y > 2
TMFX-C ROTARY HOOK BASE 2 CX-6
Ref No. Description Part No. Ramark Ref No. Description e Part No. Remark
1 |Hollow Set Screw SS8206060TNOIMEX6 28 |[Movable Knifs ~JAT0204000000
2 ([Sgiral Bevel Gear B EF0204040000 29 |Movable Knife Drive Arm [F€90-209000000
3 |Rotary Hook Spacer EF0211000000 30 |[Needle Plate Set Screw SM201T108CA00[11/64%40%8
4 | Oscillating Shakt Bushing, Rear MEOS11000000 31 |Needie Plate FC120400**%*|StandardfTub
& |Thread Trimming Lever Pin FC0211000000 31 |[Needle Plate FC0203000000 |[CapFrame
6 |Thread Trimming Laver FC0217000000 32 | FlatFillister Head Screw SME01115CC00 |11/64%40%15
7 {Hexagon Nut M4 33 |Needile Plate Bracket FC0202010000
8 |Oiled Bearing F81212162000 (F8%12%12:16% 33 |Needle Plate 8racket FCC202010000 |Jumbo Hook
9 |Cylinder Bed A FC0201A10000 34 Spring Pin 3P%12
9 [Cylinder Bed A FCC201A1000 0 [JumboHock 35 |[5mm Dia. Collar FC0223000000
9 |[CylinderBed B FC0201B10000 36 |Hollow Set Screw SSB204040TNO |Madxd
9 |CylinderBedB FCC20181000 0 |Jumbo Hook 37 [Connecting Pin AC0205000000
10 |Drive Arm FC0213000000¢0 38 |[Pan Head Screw SS54175080MZ0 |M25=x8
11 |Hexagon SocketHead CapScrew | SS 6204 100CC 0 [M4A %10 39 |Picker Stopper AC0212010000
12 |Hollow Set Screw SM821510TNO0OC|15/64%28%10 40 |Hexagon SocketHeadButtonScrew | SS3203050CNO |[M3%5
13 |Hollow Set Screw SMB821605TNOO0[1/4%40%5 41 |Picker FC0208000000
14 | Oscillating Shaft Collar ME0510000000 42 |Picker Base FCG0207010000
15 |[Bed Cover B FC0215000000 43 | Hollow Set Screw S58203050TNO0 |M3x5
16 | Round Fillister Head Screw SM200906SD001{9/64%40%6 44 |Rotary Hook Base Cover FC0219010000
17 {Knife Cannecting Plate FC021600000¢0 45 |Truss Head Screw SS0103060SD0 |M3x%6
18 |Fixed Knife ﬁ0204000000 46 |[E-ring E20000000000 [E-2
19 |Pan Head Screw ?54 103060MZ0 |M3x6 47 |Picker Bracket FC0206000000
20 |Presser Bracket FC0220000000 48 [Flat Fillister Head Screw AC0208000000
21 |Pan Head Screw SS4103040MZ0 |M3x4 49 |Connecting Plate FC0212000000
22 |Hexagon Nut M3 §¢ |Needle Bar O-Ring EF0621000000
23 |Hollow Set Screw 5S8203060TNO([(M3%6 51 [E-ring E40000000000 [E-4
24 (Pan Head Screw SS4164014S5SD0IMILAx14 52 |Compressed Spring EG0218000000
25 |Plain Washer T M1.4 53 [Salenoid Cover FC0226000000
" 26 |Under Thread Presser(/ EG0206000000 54 jSolenoid Pin £EG0223000G00
27 {Countersunk Head Scre  SS1T103060MZ0|M3%6 55 |Hexagon SocketHeadCapScrew | SS6204060CC O (M4x6
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your par(s order.



ROTARY HOOK BASE 2 CX-6

TMFX-C

TAIMNA (9309 }J




)

TMFEX-C ROTARY HOOK BASE 2

S

>

CX-6

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

56 |Plain Washer M4

57 |Picker Solenoid AT6806A00000

58 iPicker Solenoid Base FC02100600000

59 |Rotary Hook Support FC0224000000

60 | Rotary Hook Support Set Screw SMBO1109SNODQ|11/64%40%9

61 |Rotary Hook Shaft Bushing EF0206000000

61 |Rotary Hook Shaft Bushiag EFC20601000 0 |Jumbo Hook

62 |Rotary Hook Shaft FC0222000000

62 |Rotary Hook Shaft FCC22200000 0 jJumbo Hook

63 |[Rotary Hook MEOS0501 % %x%

64 |Bobbin MEOS0402%%x%%x

65 |Rotary Hook Set Screw 11/64 %40 %43

66 |Bobbin Case MEOS50300x*%%

67 |Cord Clamp

facater

Ax for parts with nurks # or %, please Follow our instructions on Table of Contents, in your pacts order.



) > > >
TMFX-C ROTARY HOOK SASE 3 CcX-7
Ref No. Dascription Part No. Remark Ref No. Description Part No. Remark
1 Hexagan Socket Head Cap Screw §5§6206100CC0O|M6%10
2 |Angle Indicator Plate CX0111000000
3 |Graduated Spacer CX0104000000
4 |No.4 Pulley CX01100060000
5 |Bali Bearing 8003ZZ000007Q|600322
B |HexagonSocketHeadCapScrew { SSB6204100CC 0 [M4x%10
7 |[Spring Washer M4
8 |Plain Washer M4
9 [Angle Painter CX0103000000
10 |[Hollow Set Screw SS8205050TNO |M5%5
11 | 15mm Dia. Stepped Collar [CX 0108000000
13 115mm Dia.BearingCollar |EG0 227000000
14 |No.1 Gear CX0213000000
16 |Fixing Washer CX0202000000
17 |Gear Box CX0216010000
17 |Gear Box CXC216010000 |Jumbo Hook
18 |Holiow Set Screw S5S8203050TNO [M3x5
19 |Fixing Collar CX0207000000
20 |Washer TW1020000000 |TW-1020
21 |No.2 Gear CX02140080000
22 [Gear Shaft CX0210000000
23 | Plain Washer M8
24 | Spring Washer M3
25 |Hexagon SocketHeadCapScrew [ SS6208200CC 0 [M8%20
27 | Spring Washer M6
28 |Oriven Shaft CX0209010000
29 |0.1mm Thick Spacer CX0204000000
30 |0.2mm Thick Spacer CX0205000000
31 |ATH Spacer SFO21300%%%%
Note: As for parts with marks # or #, pleuse follow our instructions on Table of Contents. in your parts order.



- —

TMEX-C  COLOR CHANGE SYSTEM A  CX-8. —————
16 (1st Head Only)

TA.”MA—[_Q 309}
> 7 ) ) |




3 p) b ) 2
TMFX-C COLOR CHANGE SYSTEM A (1st HEAD ONLY) o

Ref No. Description Part No. Remark Ref No. Dascription Part No. Ramark

i Case Rail, Upper Set Screw FX0610000000 37 [Hollow Set Screw SSB8B204060TNO [M4x6

4 |Ball Bearing R1340ZZ000C00jR-13402Z 38 |[Color Change Bracket L FX0609L000O00O

5 |E-ring E30000000000 |E-3 33 [Change Bracket SetScrew { FX06 11000000

8  |Flat Fillister Head Screw SMB00905SC00 |9/64%40%5 40 |Guide Roller Basse FX060700####

11 [Hexagon SocketHead CapScrew | SS 6820306 0CC 0 |M3%6 41 |Case Rail, Upper FX060600####

12 |Plain Washer M3 42 :Slide Roller EF0553000000{9 Needies

15  |Flat Fillister Head Screw SME601112SC00|11/64%40%12 42 |Slide Roller FX0558000000 |12 Needles

168 {Truss Haead Screw SS0104080SDO [M4x8 43 |Take-upleverGuideRail |EF0514010000 |9 Needles

17 |Change Cover CX0408020000 43 |Take-up Lever Guide Rail | FX055900000 0 |12 Needles

17 [Change Cover CX0410000000 |4Head M/C 44 | Take-up Lever Rail Holder R FXOS556RO####

18 |Potensiometer PBOOO10O0RVOOD 45 |Take-up Lever Rail Holder L FX0556LOg###

19 |Sensor Base CX0401000000 46 {Arm Rail, Upper EF0526020000 ({9 Needles

21 |Spring Washer M4 46 |Arm Rai, Upper FX0557000000|12Needles

22 {Plain Washer M4 47 [Hexagon SocketHead CapScrew [ SS6204 150CC 0 [Ma%15

23 |Hollow Set Screw SSB8204040TNO {Madxd 48 |HexagonSocketHeadCapScrew | SS6204080CC O |M4x8

24 |Positioning Collar CX0402000000 49 [Color Change Bracket R FX0609R00000 |4Head M/C

25 |Flanged DU Bushing BPMB120620FD

26 [Hexagon SocketHead CapScrew | SS 6204 120CC 0 [Mé%12

27 |Change Bearing Case CX0407000000

28 [Hollow Set Screw SS8203030TNO |[M3%3

29 [Change Cam CX0406000000

30 |{Positioning Spacer CX0404010000

31 |Color Change Motor CX6403010000

31 {Color Change Motor CX6405000000 |4Head M/C

32 |Manual ConnectingShaft |CX0403000000

33 |Hexagon SocketHead CapScrew | SS 6206 100CC 0 {M6%10 R

34 |Motor Attaching Plate CX0405010000

34 |Motor Attaching Plate CX0409%9000000 |4Head M/C

35 |[Spring Washer M3

36 {Pan Head Screw SS4103080S50D0|M3%8

Note: As for purts with marks # or %, pleuse follow our instructions on Table of Contents, in your parts order.




TMFX-C COLOR CHANGE SYSTEM B CX-8.

{Excluding 1st Head)

e ——TAJIMAA .,

) ) b ) )




D

b D y J
TMEX-C COLOR CHANGE SYSTEM B (EXCLUDING 1st HEAD) CX-8b
Aef No Description Part No. Remark Ref No. Description Part No. Remark
1 Case Rail, Upper Set Screw FX0610000000
4 |Ball Bearing R1340ZZ00000|R-134022
5 |{E-ring E30000000000 |E-3
8  |Flat Filtister Head Screw SMB600905SC00 |9/64%40%5
11 |Hexagon SocketHead CapScrew [ SS 620306 0CC 0 |[M3%6
12 |Plain Washer M3
15 | Flat Fillister Head Screw SM601112SC00[11/64%40%12
40 [Color Change Bracket R FX060S5R00000
42 [Change Bracket SetScrew |[FX0611000000
43 [Arm Top Cover EG0532000000
44 | Truss Head Screw SMO109306SD0Q|9/64%40%6
45 [Guide Roller Base FX0G60T700#48%
46 |[Case Rail, Upper FX060600##8¢#
47 |Slide Roller EF0553000000 |9 Needles
47 |Slide Roller FX0558000000|12Needles
48 |Take-up lever GuideRail [EF0514010000 {9 Needles
48 |Take-up Lever Guide Rail [FX055900000 0|12 Needles
49 |Take-up Lever Rail Hoider R FX0O556RO0&# 4%
50 [Take-up Lever Rait Holder L FXO0656L08#HE
51 [Arm Rail, Upper EF0526020000/[9 Needles
51" | Arm Rail, Upper FX0557000000{12Needles
52 |{Slide Shaft CX066000%##H#
53 |Color Change Bracket L FX0609L0000O0[4HeadM/C
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMFX-C

N

ARM 1 CX-9

TAIAIMA
)

{3309}




y 2 S 3 2
TMEX-C ARM 1 CX-9

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 Pulse {Stepping} Motor MX6402000000 30 [RoflerPinB CE0117100000

2 |Hexagon SocketHeadCapScrew | SS6204050CC O jM4ax5 31 [Flat Fillister Head Screw SM6009304SC00|9/64%40%4

3 |Plain Washer M4 32 [Arm Front Cover L MX05068000000

4 Pulse Motor Base MX0518000000 33 [Arm Front Cover R FX0555R00000

6 |Upper Thread Hook ReturnSpring |MX 0520000000 34 i Arm Guide Plate FX0525010000

6 |Pan Head Screw SS4103040CDO0 [M3x4 35 {Round Countersunk Head Screw SM200906SA00|964%40%6

7 |Plain Washer M3 36 |Positioning Plate FX0526000000

8 |Spring Washer M3 37 |Hexagon SocketHead CapScrew | SS6204080CCO0 |M4x8

9  [Hexagon SocketHead CapScrew [ SS6203080CC 0 [M3x%8 38 |Cushion AT0404000000

10 |Cushion Pin B AT1306000000 39 |Cushion Pin AT0405000000

11 [Arm Cushion AT1309000000 40 | Seal Packing FX0553200000

12 |Truss Head Screw SMO10906CDO0D0 |9/64%40%6 41 |Hexagon SocketHead CapScrew | SS6204060CC 0 [M4Ax%6

13 |Upper Thread Hook Lever ([MX 05170000020 42 |Spring Washer M4

14 |Lever Connecting Pin AT0309000000

15 |Arm Cennecting Rod MX0513000000

16 |Assembly Base MX0516000000

17 |Upper Thread Hook A AT1303010000

18 |Base Lid AT1302010000

19 |Hexagon Nut 9/64 % 40

20 |Arm Side Cover B MX0513000000

21 jTruss Head Screw SMO010906SA0D0 |9/64%40%6

22 |{Arm Side Cover A CX050100000 0 |LastHead

22 |Arm Side Cover A MX051208000 ¢ 0 |Cther Head

23 |Hexagon Socket Head CapScrew | EG 0219000000 (11/64%40%10

24 |Countersunk Head Screw | SS1103080SD0 (M3%8

25 |Pulse (Stepping) Motor MX6401000000

26 | Pulse [Stepping) Motor Base MX0504000000

27 |Hexagon Nut 11/64 %40

28 |Jump Lever Return Spring |[MX 05030100060

J9

Jump Lever

MX0502000000

Ficide

As Tor parts with marks # or %, please follow our instructions on Table of Contents, in your parts erder.




[

4

PR

w

20

La

o o

\

[
n

—
(=)

—

—

?
YA

5%
@j—_&

19

r.s‘q}'/\‘“ >
RN
é f)?

24

1o
:

£)
L7

(

TMFX-C

R

P
2930ﬁ\/ﬁﬁ .
N 31323?\

ARM 2 CX-10
36
&

e
&

34
35

pd

[er
Saz2. Na3

\
i

TA M A

30

(a3o0g)




. ) D) 2 2
TMEX-C ARM 2 CX-10

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 Reciprocator Stopper FX05170000Q000 33 ([Pan Head Screw SS4103080SDO0 (M3%8

2 |Flat Fillister Head Screw SMS00910SC00|9/64%40%10 34 |Take-upleverDriveGear {EF0517000000

3 |Jump Spring FX0516000000 35 {Take-up Lever Orive Lever B EG0529000000

4 |Spring Cradle EF0531000000 36 |Hexagon SocketHeadCapScrew [ SS56204100CC 0O [M4%10

5 |Needle Bar Raciprocator |CX0505010000 37 _[8mim Dia. Collar EF0418000000

6 |Needle Bar Reciprocator Spacer EF0554000000 38 |Bearing Brass EG0541000000

7 [INo.4 Pin Set EF0512S00000 39 [FlatFillister Head Screw 11/64x40%115

8 |No.4Pin EF0512000000 40 |Hollow Set Screw SM821108B8TNOOC[11/64%40%8

9 |WickB EFO05570000040 41 | Meedle Bar Drive Shaft Wick EG0536000000

10 (Pan Head Screw SS4175040MZ20 M25x%4 42 |Needle Bar Drive Shaft FX0522010000

11 |Stopper Base FX0519000000 43 | Needle Bar Drive Shaft Set FX0522510000

12 |Reciprocator SlideBlock |FX0518000000 44 |Hollow Set Screw SSB8204050TNO M4x5

13 | Round Fillister Head Screw SM700912SC00|9/64%40%12 45 [Meedle Bar Drive Shaft Felt 8 FX0560000000

14 | Needle Bar Drive Shaft Bushing EF0529000000 46 | Needie Bar Drive Shaft Felt FX0524000000

16  |Presser Foot Reciprocator FX0520020000 47 |Hollow Set Screw SMB821105TNODO |11/64%40%5

17 |Hollow Set Screw SMB821108TNOO |11/64%40%8

18 |Cushion Bracket FX0521000000

19 |Pan Head Screw SS4103040MZ0 |M3Ix4

20 {Needle Bar Reciprocator Set CX0505S10000

21 |Connecting Rod Washer EF0555000000

23 | Needle Bar Drive Shaft Collar FX0523000000

24 |Hollow Set Screw $SS8203030TNO{M3%3

25 |Take-up Lever Crive LeverPinSet |EGQ0530S000004Q

26 | Take-up Lever Drive Laver Pin EG0530000000

27 |Wick B EG8544000000

28  [Take-up Lever Drive Laver A EG0521030000

29 |Hexagon Nut M4

3¢ |Plain Washer M4

31 |Cam Roller Pin EG0531010000

32 [Cam Roller EF0520000000

Note: As for parts with marks # or %, please follow our instructions an Table of Contents, in your pants order.



TMFX-C ARM 3 CX-1 —_—




) D J D 2
TMEX-C ARM 3 CX-1

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 Presser Foot Cam Boss MX0509000000 35 |Hexagon Socket Head Cap Screw SS6205150CCQ0{M5%15

2 |HexagonSocketHeadCapScrew | SS6204150CC 0 |M4x15 36 |[Bearing Bushing EG0542000000

3 |Prasser Foot Cam MX0508000000 37 |Hollow Set Screw SMB21104TNOO {11/64%40%4

4  |Hexagon Socket Head Cap Screw $SS6203120CCO0O(M3%12 38 |Hollow Set Scraw SMB821108TNOO |[11/64%40%8

5 |Take-upleverDriveCam |EF0506050000 39 |Arm (Single Head Model} |MX 0501100000

6 |Hexagon SocketHeadCapScrew {SS6204060CC0Q |M4x65 40 }Hexagon SocketHeadCapScrew {SS6205080CC 0O |[M5%8

7 |Plain Washer M4 41 (Wick C EF0558000000

8 |Cam Washer EF0522000000 43 |Wick A EG0543000000

9 |Countersunk Head Screw [SM110310SC00 |964%40%10 44 |No.2 Pin EG0528000000

10 |Take-up Lever Cam Base EF0507010000 45 [No.2 Pin Set EG0528S50000¢0

11 [Connecting Rod EF0O505010000 46 [Hexagon Nut 11/64 Type3

12 [Needle Gauge BPK384188X01 47 |Cam Roller Pin A FX0509000000

13 |Needle Bar Drive Cam FX0502000000 48 {Eccentric Pin MX0511000000

14 Needle Bar Driver Set FX0502500000 51 [Cam Spacer MX0505000000

15 |Spring Washer M6 52 |[No.1 Drive Shaft Set FX0504510000

16 |Hexagon Nut M6 53 |[No.1 Drive Shaft FX0504010000

17 |8mm Dia. Collar MX0607000000 54 | Needle Bar Orive Lever Sel EG0O527000000

18 {Hollow Set Screw SS8204050TNQ |M4x5 55 {Drive Lever Set MX0510010000

19 [Wick A EF0556000000 56 |Liner Plate P6.1%P9.5%0.8

20 [No.1Pin FX0506000000

21 |No.1 Pin Set FX05606S00000

22 |Meedtie Bar Drive ConnectingRod [EF0513000000

23 |Wick B EF0557000000

24 |No.3 Pin EFO511010000

25 |No.3 Pin Set EF0511S1000¢0

26 Plain Washer M6

31 [Hexagon Nut 11/64 ¥ 40

32 |Ball Bearing 600422000000 |6004ZZ

33 |Bearing Case EF0502010000

34 |NeedleBar Cam TighteningCollr [ EF 05080060000

Note: As for parts with marks # or #, ptease follow our instructions on Table of Contents, in your parts order.




NEEDLE BAR CASE CX-1.

TMFX-C

J... e} | %
£ <§% MY gAY A
; ﬁ_ﬂ. ; ST =]
1A= S IR

(3309)

TAJIMAA




p D D D 2
ITMEX-C NEEDLE BAR CASE cX-1
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 |Top Cover FX06Z2300H#A88K 29 | Needle Bar Holding Spring EF0618000000
2 |Truss Head Screw SMO10906SA00[564%40%6 30 |Spring Shoe Washer EF0619000000
3 |Plain Washer M3 31 |Felt Packing EF062300&#4&44%
4 |Middie Thread Guide FX062500#### 32 |Cushion Rubber B EFO062700####
4 |Middle Thread Guide FXC62500#4# # # |Jumbo Hook 34 |Cushion Ring E FX0615000000
5  jRound Countersunk Head Screw SM200904SB0OD |9/64%40x4 35 |Upper Dead Point Stopper | EF 06 17010000
6 \Faca Plate Set FX06240048 884 36 |Fiat Fillister Head Screw SM600910CC00 |964%40%10
7 |Pan Head Screw S54104080S00 |(M4%8 37 |Needle Bar Connecting Stud CX0606000000 .
8 |Thread Hook Spring EF0683100&F24% 38 | Round Fillister Head Screw SM700907SC00(9/64%40%7
8 |Thread Haok Spring FX0627000000 |12Needle 39 | Presser Foot Spring Holder FX0618010000
9 |Hexagon Nut M4 Type 3 40 |Presser Foot Spring FX0619000000
10 jLower Thread Guide FX062600#8844# 41 | Presser Foot Connecting Stud FX062101000090
11 |[Pan Head Screw SS4104150SD0|Mdx15 42 |Presser Foot Set Screw FX0622000000
12 i Take-up Lever Positioning Bushing | EF 0606000000 43 | Presser Foot FX0620000000
13 |Take-up Lever Shaft EF0O60200&&&3% 44 |Presser Foot Bushing EF0613220000
13 |Take-up Lever Shaft FXOB602000000 |12 Needle 45 |Cushion Ring A EF0O642020000
15 | Take-up Lever Adjusting Bushing EF0605000000 46 |Needle Clamp EF0616000000
16 iHollow Set Screw SS58205060TNO|M5%6 47 [Needle Set Screw EF0615000000
17 (Needle Bar Guide Rail FX0B1300##4# 49 jCam Roller Pin Set EF0519S500000
18 |Round Fillister Head Screw SM700905SC00|964%40%5 50 |Take-up Lever Gear EF0603000000
19 {Case Rail, Lower FX061200#8#4%#8 51 |Flat Fillister Head Screw SS6003080CCO0 |M3%8
20 |Hexagon SocketHeadCapScrew [ SS6204250CC0 M4%25 52 |Take-up Lever FX06030006000
21 {Needle Bar Case CX060500#88814# 52 |Take-upLever FXC60300G0000 {Jumbo Hook
22 |Countersunk Head Screw | SS1104100SDg |[M4*10 53 |Spring Washer )Y/$)
23 |Hexagon Nut M5 54 {ChangeRoller Base CX060401 888N
24 |Space Block A CX0602000000 55 [Face Plate FX062410#84#48
25 {Space Block B CX06803000000 56 |Magnet Rubber FX0624214%4H#%
26 |Hexagon SocketHeadCapScrew | SS6204180CCO {M4x18
27 Holding Spring Set Screw |EF0620000000

L M

Miiite

MNeerte Bar

FX0632000000

M tor pants wath inarks 8 or

* . . .
. please follow our instructions on Table of Contents, in your parts order.



TMFX-C X-AXiS DRIVER A CX-y

rﬁ_ﬂmﬁa (9309)
D, ) ) ) )




»

D

TMEX-C X-AXI|S DRIVER A CX-13a

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |E-ring E7000000000G0 |E-7 31 | Joint Plate AL CX0794L10000

2 {Needle Bearing HK101000000 0 ;HK1010 32 X-axis Spacer CX0761000000

3 {No.1 Pulley CX0715000000 33 [Joint Plate AR CX0794R10000

4 jX-axis Timing Belt BPO15ATS5229Y 34 |Hexagon SocketHeadCapScrew | SS6203080CC 0O |[M3x8

§ |X-axis Pin ' CX0713010000 35 (Traverse Linear Way BPLWL15C2R97

6 |Hexagon SocketHeadCapScrew {SS6204400CC 1 |Ma*40 36 |Pan Head Screw SS41040605D0M4x6

7 | Spring Washer M4 37 ([Pan Head Screw SS4103040SD0 (M3x4

8 |Plain Washer M4 38 |Coated Clip PBOOOBOOEBOQO

9 |X-axis Beit Catcher E CX0762010000 39 Hexagon Socket Head CapScrew 15562043 00CC 0 [M4%30

10 |X-axis Belt Catcher A CX0719010000 40 |Belt Keeper CX0788020000

11 | X-axis Belt Catcher C CX0703000000 4% |Cover Bracket CX0782020000

12 {X-axis Belt Catcher D CX07064000000 42 |Hexagon SocketHead CapScrew | SS6204080CC 0 [M4x8

13 | Plain Washer M3 43 |L-shaped Stay L CX0787L00000

14 Hexagon SocketHead CapScrew | SS6203100CC 0 |M3%10 44 Z-spec. Frame Felt CX0722020000

15 {Puise (Stepping} Mator CX6401010000 45 [Z-spec. Frame CX0T7TAQOQO2%%%%

16 |[Countersunk Head Screw |SS1105100SD0 |M5%10 46 |[Countersunk HeadScrew |SS1103080SDO0 |[M3*8

17 | Motor Plate CX0702000000 47 [ Proximity Switch EG66010000 00 iOptional

18 jNo.2 Pulley CX0716000000 48 |L-shaped Stay R CX0787R00000

19 |Hollow Set Screw SS8205050TNO |M5%b 49 |Washer TW102000000Q 0 [TW-1020

20 |Hexagon Socket Head CapScrew 1SS 6204 100CC 0 (M4x10 50 jHexagon SocketHead CapScrew | SS6204120CCO0 |M4x12

21 [Hexagon Socket Head CapScrew ] SS6205100CC 0 [M5%10

22 (Plain Washer M5

23 |Balil Bearing BC6162Z00000 [BC6-1622Z

24 |Plate Support CX0703020000

25 |Bearing Case Piate CX0721010000

26 |Countersunk Head Screw [SS1105150SD0 |M5%15 i

27 |Hexagon SocketHead CapScrew (SS6204 06 0CC 0 (M4%6

28 |Connection Plate CX0781010000

29 |Hexagon Socket Head CapScrew | SS 620306 0CC 0O M3x6

30 [Spring Washer M3

Note: As for parts with marks # or %, please follow our instructions on Table of Cantents, in your parts order.



™. X-AXIS DRIVER B (2, 4 HEAD MACHINE)} CX-1.

4 HEAD M/C

N 1
' ZHEAD MIC,
1

144

) ) D P D,




D

»

3

D,

TMFX-C X-AXIS DRIVER B (2,4 HEAD MACHINE) CX-13b
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 Countersunk Head Screw [ SS1105100S5DO0{M5%10 30 |X-axis Spacer CX0751000000
2 |Hollow Sat Screw SS8205050TNQ |M5%5 31 ]HexagonSocketHeadCapScrew [SSB204100CC0O |[Mé%x10
3 No.2 Pulley CX0716000000 32 |Haxagon Socket Head Cap Screw SS6204060CC0 |M4x6
4 |HexagonSocketHeadCapScrew | SS 62044 00CCO0 IMA%40 33 |Joint Plate AL CX0794L10000
5 §Spring Washer M4 34 {JointPlate B CX0795010000
6 |X-axis Timing Belt BPO15AT5299Y 35 |Joint Plate AR CX0794R810000
6 |X-axis Timing Belt BPO15AT5333Y|4Head M/C 36 |Traverse Linear Way BPLWL15C3R14
7 jPlate Support CX0709020000 37 |Cover Bracket CX0782020000
8 |Ball Bearing BC61622Z200000/|BC6-16Z2 38 |Hexagon SocketHead CapScrew (S S6204300CC 0O [M4%30
9 Bearing Case Plate CX0721010000 39 |[Belt Keeper CX0788020000
10 |Countersunk Head Screw [SS1105150SD0|(M5%15 40 |Hexagon Socket Head Cap Screw SS6203080CCO0|M3%x8
11 |Hexagon SocketHead CapScrew | SS6205100CC 0 {M5*10 41 |Pan Head Screw SS54104060SD0C |M4x6
12 |Plain Washer M5 42 [Pan Head Screw SS4103040SDO0 !M3%4
13 }X-axis Belt Catcher A CX0719010000 43 {Coated Clip PBOOOGBGOOEBODO
14 | X-axis Belt Catcher B CX0720010000 44 {Hexagon SocketHead CapScrew | SS6204080CCO (M4x8
15 | X-axis Belt Catcher C CX0703000000 45 |L-shaped Stay R CXQ0787R00000
16 | X-axis Belt Catcher D CX0704000000 46 |CountersunkHead Screw |$§S1103080SD0 {M3%8
17 |Ptain Washer M3 47 | Proximity Switch EG66010000 00 |{Opticnal
18 jHexagon SocketHeadCapScrew | SS 6203 100CCO |M3I%10 48 |Z-spec. Frame CXO0T7TAQ02 x%%%*
19 |E-ring E70000000000 ;E-7 49 |L-shaped Stay L CX0787L000O0Q
20 }Needle Bearing HK1010000000 |HK10t0 50 |Motor Plate CX0702000000
21 [No.1 Pulley CX0715000000 51 [Pulse {Stepping} Motor CX6401010000
22 {X-axis Pin CX071301000040 52 |Washer TW102000000 0 [TW-1020
23 | X-axis Belt Catcher E CX0762010000 53 |Hexagon SocketHeadCapScrew | SS6204120CC0O [M4%12
24 |Hexagon Socket Head CapScrew [ SS 620306 0CC 0 |M3%6 54 |Z-spec. FrameReinforcement J|CX Q07 A D22 % % % *
25 | Spring Washer M3 55 | Z-spec. Frame Reinforeing Block CX07Bo0o0Q00O0OO
26 |Connection Plate L CX078B1LT1®x*x% 5% f{L-shaped Stay R CX0787R 10000 [4HeadM/C
27 |Connection Plate R CX0781R1x%x%% 57 {L-shaped Stay L CXO787L10000 |4HeadM/C
78 |Z spec. Frame Felt CX0722020000 58 | Truss Head Screw $SS0105120SD0{M5%12
[ 21 | Plain Washer M4

Huite

Ax [on parts with murks # or %, please follow our instructions on Table of Centents, in your parts order.



EMBROIDERY FRAME A CX-14a

TMFX-C




)

)

)

J
TMFX-C EMBROIDERY FRAME A CX.14
Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 [Truss Head Screw SS0104080SD0 M4x8

2 |Z-spec. Frama Cover CXO0T7AT0O0 *¥%xx

3 |Z-spec. Frame Cover A CXO0T7AZ00 %%¥*%

4 | Cover Attaching Stud CX0785000000

5 | Truss Head Screw SS0104100SD0 |M4x10

6 |Double-ended Spacer B CX0372B10000 12t

T | Plain Washer M4

8 Joint Member CX038002 %x**x*

13 Pan Head Screw SS4103060S5SD0 M3%6

14 |[Frame Presser Spring BF1318010000

15 |Positioning Plate B BF1321800000

16 |[Holder Base l CXL378010000

17 |Positioning Plate A BF1321A00000

18 1Holder Base R CXR378010000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts owder.



ABROIDERY FRAME B (2, 4 HEAD MACHINE) CX-14

TMFX-C




J

TMEX-C EMBROIDERY FRAME B (2.4 HEAD MACHINE])

D

J

D

———

>

CX-14b
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 | Truss Head Screw $50104080SD0 |M4&x8
2 |Z-spec. Frame Cover CX07A100%xx%x*
3 |Z-spec. Frame Cover A CXO07TA200*%x%% ]
4 |Cover Attaching Stud CX0785000000
& 1Truss Head Screw $SS0104100SD0|Mé4x10
& |Double-ended Spacer B CX0372810000 12t
7 |Center Spacer B CX03738B10000j2t
8 |Joint Member CX038002x%x%%%
13 }Pan Head Screw SS4103060S5D0 (M3%6
14 |Frame Presser Spring BF1318010000
15 |Positioning Plate B BF13218B00000
16 {Holder Base L CXL378010000
17 |Paositioning Plate A BF1321A00000
18 |Holder Base R CXR378010000
19 |Plain Washer M4

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.




TMFX-C Y-AXIS DRIVER A CX-1f ——




b > D P D
TMFX-C Y-AXIS DRIVER A CX-15a
Ref No Description Part No. Remark Ref No. Description Part No. Remark
1 |Hexagon SocketHead CapScrew | SS 6203 100CC 0 |M3%10 44 |Split Joint CX0784000000
4 1¥-axis Belt Catcher CX0705000000 45 | Y-axis SuperpositioningPlate |CX0786010000
7  |Hexagon SocketHead CapScrew [ SS6205150CCQ [M5%15 46 |Y-axis Base R CX0792R00000
8 |Spring Washer M5 47 3Y-axis Basal CX0792L00000
9 | Plain Washer M5 48 |Z-spec. Frame Stay R CX0793R000QO0
11 |Y-axis Pulley Cover AL CX0725L00000 49 |Z-spec. Frame Stay L CX0793L00000
12 |Hollow Set Screw S§S8205050TNQ |M5%5 50 [Y-axis Pulley Cover B CX0726030000
13 {Fixing Collar CX0712000000 51 |[Traversa Linear Way BPLWL15C2R58
14 |Ball Bearing 6002ZZ00000 0 |600227 52 |[Stepped Tension Pin CX0711010000
15 |No.3 Pulley CX0109000000 53 |Hexagan SocketHead CapScrew | SS6204080CC 0 [M4 %38
16 |Y-axis Bearing Case R CX0732R00000 54 |Spring Washer M4
18 }Hexagon SocketHeadCapScrew | SS6204100CC O |[M4%10 85 |Plain Washer M4
21 |Y-axis Motor Base B CX0843010000 56 |Hexagon SocketHeadCapScrew |[SS6203060CCO0 ([M3x%6
22 |Pulse {Stepping} Motor CX6402000000]1Head MWC 57 |Spring Washer M6
22 |Pulse {Stepping) Motor CX640400000 0 j2HeadM/C
23 |Y-axis Motor Base A CX0842010000
24 {Hexagon SocketHeadCapScrew [ SS 62062 00CC 0O [M6%20
25 |Plain Washer M8
27 |Y-axis Bearing Case L CX0732L00CO0O0C0Q
30 |Y-axis Timing Beht BPO15ATH261Y
31 |E-ring E70000000000]E-7
32 (No.1Pulley CX0715000000
33 |Needig Bearing HK10100000 00 |HK-1010
35 |Washer TW102000000 0 [TW-1020
36 |Hexagon Bolt $S9304200CCO |M4x20
38 |U-shaped Fixture CX0708000000
39 |Hexagon Nut VB
40 |Tension Shaft Holder CX0729000000
[ 41 | ¥ aas Pulley Cover AR CX0725R00000
14 |v 3w Shalt CX078300%%**
Moate At ot wih marks # or %, please follow our insteuctions on Table of Contents, in your partsorder.




Y-AXiS DRIVER B (MODEL 904 / 360P) CX-15F

TASIMA

J )

58

{9309)




J

2

-l
TMEX-C Y-AXIS DRIVER B (MODEL 904 [/ 360P) CX-15b
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 Hexagon Socket Head Cap Screw SS8203100CC0 | M3x10 45 | Y-axis Superpositioning Plate CX0786010000
4 | Y-axis Belt Catcher CX0705000000 46 )Y-axis BaseR CX0792R00000
7 |HexagonSocketHead CapScrew {SS6205150CC 0 [M5%15 47 |Y-axis BaselL CX0792L00000
8 |Spring Washer M5 48 {Z-spec. Frame Stay R CX0783R0O000C
9 | Plain Washer M5 49 |Z-spec. Frame Stay L CX0793L00000O
11 |Y-axis Pulley Cover AL CX0725L00000 50 jY-axis Pulley Cover B CX0726030000
12 [Hollow Set Screw SS8205050TNO |M5%5 51 |Traverse Linear Way BPLWL15C2ZR58
13 (Fixing Collar CX0712000000 52 Stepped Tension Pin CX0711010000
14 |Ball Bearing 6002Z2Z000000 |600222 53 |Hexagon Socket Head Cap Screw SS6204080CC0|M4x8
15 jNo.3 Pulley CX0109000000 54 |Spring Washer vi4
16 |Y-axis Bearing Case R CX0732R00000 55 | Plain Washer M4
18 | Hexagon Socket Head Cap Screw S5010408SD00 |M4%8 56 jHexagon Socket Head Cap Screw SS6203060CCO0|M3x%6
2% [Y-axis Motor Base B CX0843010000 57 |Spring Washer M6
22 |Pulse {Stepping) Motor CX6404000000 |2Head M/C 58 | Y-axis Shaft [For Pulley) CX07A5000000
23 |Y-axis Motor Base A CX084201Q0000 59 |i2mm Dia. Joint CE0OB18000000
24 ! Hexagon Socket Head Cap Screw SS6206150CC0 |M6%20 60 |Hollow Set Screw SS8206050TNGO |[M6%5
25 |Plain Washer MB
27 jY-axis Bearing Case L CX0732L00000
30 {Y-axis Timing Belt BPO15ATH261Y
31 |E-ring E70000000G000 (E-7
32 |No.1Pulley CX0715000000
33 ([Needle Bearing HK101000000 0 |HK-1010
35 |Washer TW1020000000 |[TW-1020
36 |Hexagon Bolt SS9304200CC0 |M4ax%x20
38 |U-shaped Fixture CX0706000000
39 |Hexagon Nut M6
40 |[Tension Shaft Holder CX0729000000
41 |Y-axis Pulley Cover AR CX0725R00000
43 |Y-axis Shaft CX078300%%x=*
44 [Split Joint CX0784000000
Note: As for parts with marks # or %, please follow our instructions on Tuble of Contents, in your parts order.




TMFX-C = INDIVIDUAL TENSION BASE CA-1 —————-‘

EXCLUGING
a1

HE
e 55 o

TQAM_A (9309)
5 ) D ) >




C

C

C

TMEX-C INDIVIDUAL TENSION BASE

CX-16

Ref Mo Description Part No. Remark Ref No. Description Part No. Remark

1 First Tension Regulator LG0922000000 34 |Individual TensionBase SupportL [LGO09121L 10000

2 |[First Tension Spring LG0921000000 35 |Truss Head Screw SMO10904SA0O08/64%40%4

3 |First Tension Disk LG0O9200000G00 36 | Upper Thread Holder Bracket L FX0629L00000

4 First Tension Stud. LGe918000000 37 |Upper Thread Hokder Bracket A FX0629R0000C

5  |First Tension Thread Course LG0919010000 38 |Thread Suspender AttachingScrew | EF 06 36000000

6 [Adjusting Screw EF090S%000000 39 | Thread Suspender SpringPresser |EF06 380006000

7 Spring Hook EF0910000000 40 [Thread SuspenderSpring [EF063 90006000

8 |Tension Spring EF09080G00000 41 |Thread Suspender Disk EF0O637000000

9 | Tension Collar EF0906000000 42 |Pan Head Screw SS4103040MZ0OIM3x4

10 |Felt Packing EF0S04000000 45 |Pan Head Screw SS4103080SA0|M3x8

11 |[Rotary Tension Disk EF0905010000 47 |Thread Presser Spacer AT0304000000

12 [Insulation Plate EF0903000000 49 | Tension Base Card {PC Board) MX7201000000

13 Tension Stud LG0923000000 50 [Base Joint CX060101##4#¢#&

14 Thread Take-up Spring EF09070G610000 51 1Thread Presser Base FX063010##8#4

15 )Truss Head Screw SMO10BO07KLOO |[1/8%44%7 52 Thread Presser Lid AT030300##4#4# :

16 | Thread Breakage Detecting ContaciPoit } LG 0916 000000 62 |Thread Presser Lid FX0631100000 |12Needle

17 | Round Countersunk Head Screw SM200B04S5SA00]1/Bx44x4 53 Velero ATO30500###%

18 |Tension Base Lower ThreadGuide [ F X 0902008 # # & 53 |Velcro FX0631200000 |12 Needle

19 |Tension Base Middle ThreadGuide  LG091 70100060 54 |Tension Base CordCover |CX06 6800 # # # # |2Head M/IC

20 |Hexagon SocketHeadCapScrew | SS 6204 100CC 0 [M4*10 556 (Cord Support Cover FX0S04014##4##|0mitistHead

21 |Flat Filtister Head Screw SMBEO00906SC0OO0([(9/64%x40%6 56 |Coated Clip PBOOOGOOEBDOD

22 Individual Tension Base FX0901008#4%# 57 [Spring Washer M4

24 |Spring Washer M3 B8 |Truss Head Screw SMO10806SD0O0 |1/8%x44%6

26 (Pan Head Screw SS4103060SD0(M3x*6

27 jHexagon Nut 1/8x% 44

28 |Pan Head Screw SS4103050SD0 ([M3x5

/297 ﬂiuiividual TensionBaseSupport® |LGO0912R10000

30 {Hesagon SocketHead CapScrew | SS6204180CC 0 |[M4x%18

11 [ Tsruss Head Screw SMO10906SDO0O0 9/64%x40%6

33 | Tension Base Cover FX090300##4#4

Note:  As for parts with murks # or ¥, please follow our instructions on Table of Contents, in your parts order.

-




B IR — - - — -

TMFX-C STAND A CX-17a ———

- ﬁ (9309}




C C C C C
TMFEX-C STAND A CX-17a
lef No Description Part No. Remark Ref No. Description Part No. Remark
2 | Hexagon Socket HeadCapScrew | SS6206150S5D0 |ME*15 48 {Hexagon SocketHead CapScrew | SS6205120SDO0 (M5%12
3 |Spring Washer M6 49 |Thread Stand Shaft B EF0937B000D0DO
4 |Plain Washer M6 50 |Thread Stand Shaft Joint CoBar FPL2WBSNO OO0 0 |FPL-2W/BSN
5 |Truss Head Screw $SS0105120SDO0 |[Mbx1i2 51 [Plate Nut M5
7 | Hexagon Socket Head CapScrew | SS6205150CC 0 [M5%15 52 |Thread Stand Stud, Lower [CX0BA2000000
8 |Plain Washer FHI-o04S M5 53 |Thread Stand Felt EF0D940000000
10 |Model Name Plate CX0816000000 54 |Thread Stand Stud EF0933%010000
21 |Countersunk Head Screw |{SS1105250SDO |M5%x256 55 :Thread Stand Plate CX0BC100%%x%
26 W”lringCoverStdd EG0OB24000000 56 |Thread Stand Spacer B CX0864030000
28 |Truss Head Screw SS0106100SD0 |M6%10 57 |Reinforcing Plate CX08A3000000
29 |First Tension Regulator (L G09822000000 58 |Hexagon Nut =H |- oYY 11/64 % 40
30 [First Tension Spring LG0921010000 60 [Hexagon Nut M5
31 |First Tension Disk LG0920000000 61 |Thread Stand Plate Stay CXO0BAOQOOOHKAS
32 |First Tension Stud LG0918000000 62 |Card Cover CX0BG6800%x%*%*
33 |First Tension Thread Course LG0919010000 63 |[Hexagon SocketHead CapScrew (| SS6205200 SDO [M5%20
34 |Spring Washer M5
36 |Screw Clamp BPXT50000000
37 |Operation Pane! Attaching Arm CX0831010000
' 38 |[Cross Joint CX0815010000
" 39 [Panel Joint CX0832020000
40 |Upper Thread Guide A CX08BA4AT x%x%x%
41 |Hexagon SocketHeadCapScrew | SS6205100CC 0 |M5%10
42 |Thread Guide A EF0942A00000
42 |[Thread Guide B EF0942B000C00
43 |Upper Thread Guide B CX0BEBAB1*xx*
44 |Upper Thread Guide C CX0B8BAC1T%x%%|[12Needle
45 |[Thread Course Stay B CX08CBBOO0OOQOO0!9 Needle
45 |[Thread Course Stay A CX0BCB8A0O0000 |12 Needle 804
46 1Hexagon Socket HeadCapScrew 1556205200CC0 [M5%20
47 |Tension Thread Guide CX08B501 %% %%

Note: As for paris with marks # or %, please follow our instructions on Table of Contents, in your parts order.

»




TMEX-.C  STAND B (2, 4 HEAD MACHINE}  CX-17b

a3 N




( < C C C
ITMEX-C MACHINE FRAME B (2.4 HEAD MACHINE) CX-17b
No. Description Part No. Remark Ref Mo. Description Part No. Remark
I [Hexagon Socket Head CapScrew [SS 6206150 SD 0 |[M6%15 48 |Hexagon SocketHead CapScrew | SS 62051 20SDO0|M5%12
¢ |Spring Washer M6 49 |Thread Stand Shaft B EF0937B00000
{ [Plain Washer M6 50 |Thread Stand Shatt Joint Collar FPL2WBSNOO 0 O|FPL-2W/BSN
5 |Truss Head Screw $SS0105120SD0 |M5x12 51 [Plate Nut M5
I  |Hexagon Socket Head CapScrew | SS5S6205150CC 0 |M5%15 52 |Thread Stand Stud, Lower |[C X0 8A 2000000
8 |Plain Washer Vb 53 |Thread Stand Felt EFD940000000
10 |Model Name Plate CX06816000000 54 |Thread Stand Stud EF09350106000
11 |[Countersunk HeadScrew | SS1105250SDO0 |M5%25 55 |Thread Stand Plate CX0BC100 %% %%
36 |Wiring Cover Stud EG0OB824000000 56 |Thread Stand Spacer B CX0864030000
B |Truss Head Screw SS01061005D0C |M6*10 57 |[Reinforcing Plate CX08A3000000
29 |[FirstTensionThread SpringSctew [ LG0 922000000 58 [Hexagon Nut 11/64 # 40
30 |First Tension Spring LG0S21010000 60 |Hexagon Nut M5
31 |First Tension Disk LGD920000000 61 |Thread Stand Plate Stay CX0B8AQUOGOARAH#H
32 | First Tension Stud LG0918000000 62 |Card Cover CXO0B6800%xxxx
33 | First Tension Thread Course LG0919010000 63 [Hexagon SocketHead CapScrew | SS 620520 0SDO |M5%20
34 | Spring Washer M5
36 [ Screw Clamp BPKT50000000
37 | Operation Panel Attaching Arm CX0831010000
38 | Cross Joint CX0815010000
39 [PanelJoint cCXxog832020000
40 |Upper Thread Guide A CXO0BB4AT Xx*x*
41 |Hexagon SocketHeadCapScrew | SS6205100CC 0 |M5%10
42 |Thread Guide A EF0942A00000
42 |Thread Guide B EF0942B000O0O0C
43 | Upper Thread Guide B CX08B4B1 ®%x%
44 |Upper Thread Guide C CX0B8BA&C 1 %xxx|12Needle
45 |Thread Course Stay B CX0BCS8B0OOOOO|9 Needle
45 |Thread CourseStay A CX0BCB8ADO0O0DO0O (12 Needle 9504
46 | Hexagon Sockel Head Cap Screw | SS6 2052 00CC 0 |M5%20
47 | Tension Thread Course CX08B501*%%x%
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your partsorder.







» D D D
TMFX-C UNDER THREAD WINDER CX-18
Ret No Description - Part No. Remark Ref No. Description Part No. Remark
1 |Thread Guide Stay CX1101010000
2 |HexagonSocketHeadCapScrew | SS6205120CC 0 [M5*12
3 |Spring Washer M5
4 | Plain Washer M5
5 |Thread Course Thread Guide EF0912000000
6 |Felt Packing EF0904000000
7 | Thread Course Tension Disk EF0913000000
8 [Thread Course Tension Stud EF091400Q00000
8 |Under Thread Spiral Spring CX1103000000
10 |Adjusting Screw EF0909000000
11 |Bobbin Pulley CX1102000000
12 |Hollow Set Screw SS820508B0TNO|M5%8
13 {Under Thread WindowBaseSet |CX 11155060000 |
15 [Hexagon Nut 11/64 % 40
Note  Avtorparns with marks # or %, please follow our instructions on Tuble of Contents, in your parts order.




ELECTRIC PARTS CX-1s

TMFX-C

[



TMFX-C ELECTRIC PARTS CX-18

Ref No. Description Part No. Remark Ref No. Description Part Na. Remark

1 | Tension Base Card [PC Board) MX7201000000 27 |Spring Washar M4

.2 |Head Card MX6102000000 28 |Grouding Bar PBOOO500WAOQOQ

3 [Controller MXS5100A00000 29 |[Card Stud CX0853000000

4 |Joint Card (PC Board) MX861010000Q000 30 |Switch Plate CX0818000000

5 |Color Change Card MX7101A00000

6 |Breaker PBOOGOBOOKAODO|1-phase M/C

6 |Breaker PBOO1000KAGOO |3phase M/C

7 |Start Switch PBO0O1100SPOCO

8 |FIP {Iindicator Assembly) PBOOQO400GLPOO

9 {CPU Card MX65101A00000

10 |Switch Card MX5102000000

11 |Floppy Disk Drive PBOOOSOO0OREOQD

12 |Power Supply DriverBox ([CX5600010000

13 |X-axis Driver CX5603010000

14 |Y-axis Driver CX5603010000

15 |}Main Shaft Driver CX5602010000

16 |Power Supply Card CX5601010000

17 |Stop Switch PB0012Q0SPOO

18 |Harness Complets Set CX7600010000

18 |Harness Complete Set CX760001000 0 }2Head M/C

18 [Harness Complete Set CX7600B00O0QO0]4Head M/C

19 |Hexagon SocketHead CapScrew [ SS 6204 100CC 0O (M4x10

20 [Plain Washer M4

21 |Vibration-preventive RubberC | FH083 3000000

22 |[Noise Filter PBOOQOQO200FMO 0 |1-phase M/C

22 |Noisea Filter PBCODO700FMO 0 |3-phase M/C .

23 | Switch Box CX5801000000

24 {Clamp Fiiter PBOCOS00FMOO

25 |Noise Filter Attaching Plate cXo0s8BB80100C0CGO

26 (Hexagon SocketHeadCapScrew | SS6204080CC 0O [M4x8

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.




INE) (OPTIONAL

V//

077 I\
J \)/
Y JAVEY BN S

0\
(7 /
A

=N
/) s

C




-

o

g D W | D
TMEX-C BORDER FRAME (2.4 HEAD MACHINE) (OPTIONAL) CX-20

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Truss Head Screw $SS0104100SD0 ({M4%10

2 |Border Frame Spacer A CX0385A10000

3 |Border Frame Spacer B CX0385B10000

4 |Truss Head Screw §$S0104050SD0 |Méixb

5 |Frame Corner CX0360000000 o

6 |Border Frame Felt CX0386000000

7 |Truss Head Screw $S0104060SD0C |M4*b

8 |Border Frame CX030804 %%%¥»

9 {Border Frame L-plate CX0302000000

10 |Countersunk Head Screw |SS1103050SD0 [M3%5

Note: As for pats with marks ¥ or %, please follow our instructions on Table of Coatents, in your parts order.




